CITY OF ALPINE
WWTP Evaluation

February 2022

Prepared For:
City of Alpine

JAGOB
- i MARTIN

Firm #2448
Project #: 20187

. @ info@jacobmartin.com @ 3465 Curry Lane 1508 Santa Fe, Suite 203 4920 5. Loop 289, Suite 104

wiwwwejacobmattin.com Abilene, TX 79606 Weatherford, TX 76086 iubbock, TX 79414
325.695.1070 817.594.9880 806.368.6375

TBPE Firm #: 2448 | TBPELS Firm #: 10194493 - Abilene | TBPELS Firm #: 10194590 - Weathaiford TBAE Firm #: BR 2261




Engineering Seal

This report was prepared by, overseen, reviewed and approved by, the following Texas
Licensed Professional Engineer.

James Allen Phillips, PE No. 105116

/R 02/28/2022

ignature Date




Table of Contents

N I BN i s s s i s s R i £ A A T R R F AV TR A R B 4
2. Population and Sewer Flow Projections and Quality ............. o
3. EVAIUEHION OF VWAWTE: PrOCOBBOB s vttt it it ives oo i i e S e dan 9
RO Y OINE s s s s oo s ne s e £ o AR A S G ARy e m B 9
B0 AOECIVIIIIR <. s i i i iR s B P S ST S 10

r ) g By o O R S P gAY 10

S LI SAARION e e i i S L o e R R S 11

02 -Prmary Tredtment ..o i it s 12

3.0.2.1. Decommissioned Oxidation Ditch...........ccccciiiiiiiininiinninne 12

3.0.2.2. Current Oxidation DItch ... 13

3.0.3. Secondary TreatMent...........ccoiiiiiiiiiiiie et e e e ias e e cnsa e ns e s 14

30,31, Clarifiers. . oot 14

3.0.4. Tertiary TrEatMENE .. ...cooiece e as e e s e s se s e e s e eneaannnansneanss 15

3.0.4.1. Chiorine Contact Basins..........ccccccmiieciiniicennisninnisnnnneassenias 15

3.0.4.2. Chemical Feed Systems...........cccccccveccvricenescvenssvsecssseeeenes 18

3.0.5.1. Solids Handling PUMPS ....c.cceevevieeerseerssiesessveesssnaesssnaeennns 18

052 Bl PSS b s i s e e 19

e B0 Ao B 5o L st I e e L e o i 20

4. Electrical EVAIUAION ...t s sssssssssrns s ssse sssasssssans 21
4:0:-1: Eleietnical Grounding:....qisnsmainiaienisaania i iuiismaiaamn 21

4.0.2. Electrical Connections Verification ... 21

4.0.3. Evaluation of Increased Resistance and Heat Within Electrical System ...... 21

5. Proposed WWTP IMProVeMENES.......co.ceirieerieiesieiae e ssenssssasensssanssssessnsssssesssssassssnssassnsass 22
S0-1. HeatdWORKS ool i i in b S s R i R R A S sl 22

B0 BRI i A e s 2 2 22

02 L O o i S e e i W R e s S e 23

5.0.1.3. Grit RemMOVEL ........coiiiiiiiiiiiiiiieie e 23

5.0.2. Primary Treatment ............coiiviiiiieiiieeieiaeies e ssssassssssessnssessssessnsaesassasennns 24

5.0.2.1. Current Oxidation Ditch ..o 24

503 Barondany TREAIMENL ... .ouimimoiens ke g s s o srssingss 25

D031 ClafBrg: o oinsi s v snmirom e sms i 55 s sesandt nenssnis 25

S04 Tarary TrOaIMIBAL i i v i s s ra s b R S eV v b i 25

5.0.4.1. Chlorine Contact Basinsg...........cvniminnniinissnissnnineion 25

5.0.4.2. Chemical Fead System ...........ccc.ccccninivsnnninsnmisssnnisssnissanns 25

U ELTRE o T 14 o 7, T (S g 5 LR e Sy 25

5.0.5.1. BElt Prass........ccciiiimnmisinmanamsmisms s s sasassns 25

5.0.5.2. Drying BEOS .....oovieeiecierieieiinessnsssaesnassennssne s nesessnessensasas e 26

B O LISIONE: . v swnsin i onmas i g g 3 5 TV 8 i B R 2 S A i 27




List of Tables

Table 1 : Population Projects for the City of Alpine, Texas. ... 5
Table 2 : Monthly Historical Average Daily FIOW ............ovvvmiiiiiiimins s 5
Table 3 : Yearly Historical FIOW SUMMANY ......cocorieiiiiitiiii st assn s s snassaas 6
Table 4 : 75/90 Flow Data..........coooooreeee s ccisisicinnn e ne s s san s v ————— 7
Table 5 : Monthly Average DMR and Sampled Water Quality..........cccooine s 8
Table 6 : Alpine WWTP LNt SUMIMETY ...........comuiismrnssimsmsssims s s s rerassssss st sssssasesstassssasss sessssssanens 9
Table 7 : Historical SIudge ReMOVEL..........ccccccemeorrmssmssiissstsssessisssmsssansssssasssassmsssanm sesmssssstssasassssss 17
Table 8 : Proposed Capital IMprovements .. ... stssss st s 28
List of Figures
Figure 1 : Bar Screen and Emergency BYPass ... s s s 1
Figure 2 : Existing WWTP Lift SIAHOMN .......ccovimesinionerimeinenssnsrartsnorein snessissne saisoms st sassssssssssssssassesssasas 12
Figure 3 : Decommissioned Oxidation DItCH ..ot 13
Figure 4 : New OxiIation DICH ...........ccieimismmmmmmsciminsimi st ssessnisssss sarssnsssns syssmsssanstasasmsssmemsssnis 14
Figure 5 : Secondary Clanfier (1997).......cciceniimmeriioiimisnsms e sieis s sttt stsssssasses 15
Figure 6 : Chlorine Contact Basin (1980).........c..cuivviimmin st s s snnans 16
Figure 7 - Regal SMart VAIVES. ..ottt e s s s 17
Figure 8 : Sludge Handling PUMPS .........cccrurmierniere st i s s s b a4 18
Figure 9 : Mobile Belt Filter Press...........cccueeiiimiimseniinmer st s tsssas s sessssssnsanes 19
Figure 10 : SIUdge Drying BeAS ........c.ccooeviiiiirini s ssi s s s s 20
Figure 11 - Conceptual Manual Bar Screen Bypass Plan ... 23
Figure 12 - PISTA Grit REMOVEL SYBIBIMN. ... smesrsssssiimeniasssnrsssussinsessnssssinimsnsspsmessosmenssmemsasemsss dssasas 24
Figure 13 - Conceptual Solids Handling Plan Section.............co i 26




Appendices

Appendix A: Existing Site Map

Appendix B: Proposed Site Map

Appendix C : Opinion of Probable Cost
Appendix D : 2015 — 2020 Effluent BOD Analysis
Appendix E : WWTP Permit

Abbreviations

GPD - gallons per day

GPM - gallons per minute

CFS — cubic feet per secend

CF — cubic feet

SF — square feet

MGD - million gallons per day

TDH - Total Dynamic Head

TCEQ - Texas Commission on Environmental Quality
BOD - 5-day Biological Oxygen Demand
TSS - Total Suspended Solids

MLSS - Mixed Liquor Suspended Solids
WWTP - Wastewater Treatment Plant
TWDB - Texas Water Development Board
DMR - Discharge Monitoring Report

WAS — Waste Activated Sludge

RAS — Waste Activated Sludge

ADF — Average Day Flow

PDF - Peak Day Flow




1. INTRODUCTION

The purpose of this evaluation is to provide information about the City of Alpine’s Waste Water
Treatment Plant (WWTP) so that the city can plan capital expenditures as well as normal
operating and maintenance items. The goals of this WWTP Evaluation are as follows:

Analyze the City’s historical wastewater treatment flows and population growth.

Analyze the City’s historical wastewater quality data.

Evaluate the City's WWTP components as related to flow, useful life, condition and water quality.
Evaluate the City's WWTP electrical system.

Discuss and develop proposed improvement items and assign priority.

Present an opinion of probable costs for the discussed improvement items.

oohLN =

The City of Alpine owns and operates a wastewater treatment facility located Northeast of the
City approximately 3 miles from downtown. The WWTP is an activated sludge process plant
operated in an extented aeration mode, which includes a bar screen, aeration basin, two clarifiers,
sludge pumping units, mobile sludge dewatering station, six sludge drying beds and a chlorine
contact basin. A site plan with flow layout of the plant is included in Appendix A. From information
supplied from the city, the origional construction of the WWTP is unknown, however there have
been multiple rehabilitation projects since the 1980s. The most recent permit issued June 25,
2021 states that the daily average flow shall not exceed 1.48 million gallons per day (MGD), nor
shall the average discharge during any two-hour period exceed 3,083 gallons per minute (GPM).
This peak flow is 3 times the average day. This evaluation follows the precedent of the peak flow
being 3 times the average day when discussing future and modified average and peak day flows.
A copy of the City's active wastewater discharge permit is included in Appendix E.

All rules referenced in this report are part Title 30 of the Texas Administrative code, Part 1 which
outlines rules for the Texas Commission on Environmental Quality. Rules referenced in this report
are from Chapter 217, Design Criteria for Domestic Wastewater systems and Chapter 305,
Consolidated Permits.

2. POPULATION AND SEWER FLOW PROJECTIONS AND QUALITY

Historical data concerning population and wastewater flows are essential for designing
wastewater improvements. When projections are made, potential future wastewater requirements
can be determined. According to the 2010 and 2020 Census, the City's population was 5,905 and
6,035 respectively. This is a population increase of approximately 2.2% or 0.2% increase per
year.

Table 1 below shows the projected population growth for the City of Alpine from the TWDB 2021
Regional Water Plan through the year 2070. The table also includes the Census population data
for 2010 and 2020. Projections have been extended to the year 2070 to ensure the viability of the
system throughout the planning period of the wastewater treatment plant and for expected life of
treatment equipment.




Table 1 : Population Projects for the City of Alpine, Texas

Census Data TWDB Projections
Year 2010 2020 2030 2040 2050 2060 2070
Population 5,905 6,035 6,185 6,231 6,265 65,283 6,293

Table 1 above shows a city population increase of approximately 0.2% per year between 2010
and 2020. As shown above, between 2020 and 2070, there is a projected population increase of
approximately 0.09% per year. Table 2 below shows the Historical WWTP average daily flows
from 2015 through the year 2021.

Table 2 : Monthly Historical Average Daily Flow

2015 2016 2017 2018 2019 2020 2021
Jan 0.419 | 0.418 | 0.425 0.448 | 0.394 0.396 0.171
Feb 0.409 0.43 0.429 0.41 0.43 0.423 0.129
Mar 0.418 0.405 | 0.412 0.427 0.428 0.373 0.119
Apr 0.409 0.43 0.426 0.435 | 0.432 (1) 0.12
May 0.376 | 0.458 | 0.403 0.408 0.43 0.438 0.117
Jun 0.329 0.446 | 0.385 0.408 0.368 0.763 0.119
Jul 0.366 | 0.456 | 0.469 0.448 0.4 1.34(2) | 0.118
Aug 0.405 | 0.494 | 0.465 (1) 0.424 (3) 0.124
Sep 0.413 | 0.496 | 0.477 (1) 0.462 {3) 0.118
Oct 0.442 0.435 0.46 (1) 0.406 (3) 0.118
Nov 0.473 | 0.425 | 0437 (1) 0.433 0.132 0.116
Dec 0.421 | 0.414 0.44 (1) 0.414 0.135 0.118

Average
Day 0.41 0.44 0.44 0.43 042 | 0500(4) | 0.12
Notes:

1) No data recorded on DMRs.

2) Average taken for the period of 7/1/20 to 7/8/20 only.
3) No data recorded 1.341 entered.

4) 8-Mo Average taken only on months with recorded data




The data in Table 2 above shows a 5-year historical average daily flow of 0.439 MGD at the
WWTP between 2015 and 2020. The data from 2021 appears abnormally low, therefore it was
not included in the five-year average and not used for flow projections in the future. The WWTP
had a higher-than-average daily flow in 2020 due to a meter outage that caused an averaging
error. Based on the 2020 DMR supplied from the city, this meter was replaced on November 11,
2020.

The data in Table 2 shows that the 6-year average from 2015 to 2020 is approximately 440,000
gallons per day (gpd). From 2015 to June of 2020 there were no monthly averages higher than
496,000 gpd. It is thought that the flow meter which was replaced in November of 2020 had
begun malfunctioning and giving erroneous readings as early as June of 2020. The historical
data indicates that the City of Alpine’s highest annual average WWTP flow in 2020 was 500,000
gpd. This is well below the permitted average flow of 1,480,000 gpd. The 2020 annual average
represents only 33.8% of this permitted flow.

To evaluate the projected WWTP flows over the planning period, the TWDB population
projections were used to project the average daily flows for the WWTP through the year 2070.
The projected TWDB growth rate for every 10 years was used to calculate the average flows
through the year 2070, which were estimated to be approximately 0.522 MGD. This projection is
shown below in Table 3.

Table 3 : Yearly Historical Flow Summary

Annual Avg. Population | % of 1.48 MGD | % of 0.900 MGD
2015 0.407 27.5% 45.2%
2016 0.442 29.9% 49.1%
2017 0.44 29.7% 48.9%
2018 0.43 29.1% 47.8%
2019 0.418 28.2% 46.4%
2020 0.5 6035 33.8% 55.6%
Projections
Flow Population
2030 0.513 6185 34.7% 57.0%
2040 0.517 6231 34.9% 57.4%
2050 0.52 6265 35.1% 57.8%
2060 0.521 6283 35.2% 57.9%
2070 0.522 6293 35.3% 58.0%




As previously stated, the City of Alpine is currently permitted to aliow an average daily flow not to
exceed 1.48 MGD. As shown in Table 3, the 2020 average daily flow is 0.5 MGD. This represents
33.8% of the average day permitted flow. Due to the low percentage of actual flow compared to
the permitted flow, the city may choose to reduce the permitted flow to approximately 0.900 MGD.
Based on Table 3, the 2020 average day flow would represent 55.6% of the proposed permitted
flow and the 2070 average day flow represents 58.0% of the proposed permitted flow if the
permitted flow was reduced to 0.9 MGD.

Rule 305.126, subchapter F of the TAC states that, “Whenever flow measurements for any
sewage treatment plant facility in the state reaches 75% of the permitted average daily or annual
average flow for three consecutive months, the permittee must initiate engineering and financial
planning for expansion and/or upgrading of the wastewater treatment and/or collection facilities.
Whenever the average daily or annual average flow reaches 90% of the permitted average daily
flow for three consecutive months, the permittee shall obtain necessary authorization from the
commission to commence construction of the necessary additional treatment and/or collection
facilities.” Table 4 below shows the current and proposed permitted flows in relation to the 75/90
rule.

Table 4 : 75/90 Flow Data

75% 90%
Current Permitted ADF (MGD) 1.48 1.11 1.332
Future Permitted ADF (MGD) 0.900 0.675 0.810

Based on table 3, the projected flows through 2070 are only expected to reach 58% of a reduced
average day permitted flow of 900,000 gpd. From the data collected for this report it appears that
the city could reduce the permitted flow to 900,000 gpd. The city would benefit from the less
stringent requirements allowed for systems under 1 MGD. If the city chose to pursue this option
a major permit amendment would be required. Prior to this amendment a more extensive
evaluation of historical DMR’'s would be recommended. It is also recommended that further
analysis be performed to better explain the abnormally high monthly flows in June and July of
2020.

Typically, influent wastewater quality is not sampled for the Alpine WWTP however, the city staff
sampled incoming BOD and TSS for this report. The sample results were 302 mg/L of BOD and
232 mg/L of TSS. TCEQ rules dictate that in absence of actual influent data, the typical design
BOD ranges from 250 to 400 mg/L. Therefore, these results fall within a typical expected range
for municipal wastewater.

The City’s current WWTP permit requires that the Alpine operator sample flow, BOD, TSS, E.coli,
chlorine residual, pH and DO. In addition, there shall also be no discharge of floating solids, fats,
or oils. The results of the required sampling are shown below in Table 5 along with the required
permit parameters. The DMRs generally show compliance with the permit parameters although
the plant has been cited previously for floating solids in the discharge.




Available BOD data from DMRs was analyzed for each month from 2015 to 2020 and daily max
values as wells as number of days over the permitted 45 mg/L daily maximum were tabulated.
This table is included as Appendix D. As shown in the monthly averages in Table 5, the plant is
generally in compliance with occasional instances of daily maximum BOD exceedance. For
instance, in 2020 only two daily samples over the entire year were over 45 mg/L of BOD with all
remaining samples being well within permit fimits. Therefore, we can conclude that the existing
plant and processes can maintain compliance with the permitted discharge limits.

Table 5 : Monthly Average DMR and Sampled Water Quality

Year Flow | CI2A(2) | CI2B(2) DO pH T BOD TSS E. Coli
2015 Avg. | 0.421 3.76 . 4.76 6.66 12.85 12.3 3.5 5.22
Mo Max | 0.601 8 § 5.55 7.26 15.8 37 ) 9.8

Mo Min | 0.256 1.22 . 4.13 6.25 10.08 4 3 2

2016 Avg. | 0.414 1.86 0.08 54 7.33 18.55 4,38 7 9.25
Mo Max | 0.684 4.1 0.21 5.81 8.46 21.7 10 10 13.8
Mo Min | 0.246 1.13 0.03 4.31 6.11 12.7 4 5 4.1
2017 Avg. | 0.44 1.83 0.09 5.43 7.42 19.74 12.87 8.39 7.99
Mo Max | 0.477 2.06 0.15 5.6 4.89 25.05 60.14 1%.97 9.9
Mo Min | 0.385 1.72 0.08 5.31 6.8 15.45 3.69 3.01 4.33
2018 Avg. | 0.43 1.17 0.69 5.36 7.18 * 3.84 3.56 8.77
Mo Max | 0.48 1.91 1.78 5.36 7.18 * 4.49 5.18 11
Mo Min | 0.408 0.08 0.08 5.36 7.18 * 2.74 247 6.2

2019 Avg. | 0.414 1.82 0.08 5.47 7.46 14.38 5.25 6.38 10.58
Mo Max | 0.489 2,15 0.09 5.77 7.87 17.3 10 9 14.2
Mo Min | 0.198 1.59 0.07 5.21 7.22 12.4 4 3 8.2
2020 Avg. | 0.203 1.88 0.07 4.77 7.2 12.74 2.02 3.02 9.95
Mo Max | 2.13 2.2 0.09 5.66 7.49 14 5.12 5.17 12.7
Mo Min | 0.04 1.56 0.04 4.2 6.69 12.3 0.72 1.2 7.1
Permitted Daily Average 20 20 12.6
Permitted Single Grab 65 65 N/A

Note:
1) pH6-9

2) CI2 A = CI2 disinfection residual (1.0 Min}), CI2 B = post dechlorination CI2 residual (0.1 max)
3) Minimum DO 4.0
4} * No Data Available




(‘

3. EVALUATION OF WWTP PROCESSES

3.0. Introduction

As mentioned previously, the WWTP consists of a bar screen, lift station, two aeration basins
{one of which is decommissioned), two secondary clarifiers, sludge pumping units, a mobile
dewatering unit along with sludge drying beds and a chlorine contact chamber. While the
construction date of the WWTP is unknown, the WWTP has had several improvement projects
since 1980. In 1997 a new oxidation ditch and the second - secondary clarifier was constructed.
In addition, six sludge drying beds were constructed. In 2016 the City purchased a used mobile
belt dewatering unit, originally manufactured in 2002, to help manage sludge within the plant. The
latest project at the plant is currently in progress and consists of a new mechanical bar screen at
the front of the plant along with the new aeration rotors for the existing oxidation ditch. The
following sections will evaluate the WWTP existing components as it relates to historical and
projected flows, wastewater quality, useful life, and current condition. Table 6 below summarizes
all existing units within the WWTP.

Table 6 : Alpine WWTP Unit Summary

Meets | Required | Meets
Current Amended
Unit Year Units Provided Required | Permit Permit
Mechanical Bar 1.48 1,875
Screen 2022 1 0.4 MGD MGD No gpm No
3,038 1,875
Influent Lift Station Unknown 3 1,300 gpm gpm No gpm No
1.48 0.9
Oxidation Ditch 1997 1 1.18 MGD MGD No MGD *
3,038 1,875
Secondary Clarifier #1 1980 1 1,915 gpm gpm No gpm Yes
3,038 1,875
Secondary Clarifier #2 1997 1 1,915 gpm gpm No gpm Yes
Sludge Pumps Unknown 2 500 gpm 443gpm | Yes | 4438PM | yes
Drying Beds 1997 6 296 Ib/day NA NA NA NA
Mobile Belt Press 2002/2016 1 500 ib/hr NA NA NA NA
Chlorine Contact 3,038 1,875
Basin 1980/1997 1 3,083 gpm gpm Yes gpm Yes

* The oxidation ditch has the ability to meet the proposed 0.9 MGD permit assuming a 197 mg/L influent

BOD.




3.0.1. Headworks

3.0.1.1. Screening

The current headworks treatment processes at the Alpine WWTP include a bar screen and a lift
station. Bar screens are comprised of metal bars typically spaced at one inch or more, that stop
large debris from clogging pumps and hindering downstream processes. Once debris has been
trapped on the bars of the screen, a WWTP operator will then manually remove the material using
a long metal rake for disposal. Figure 1 shows an image of the existing bar screen. Currently, a
project is under construction to replace the manuat bar screen and to upgrade this unit with an
automatic bar screen called a multirake screen (model Dry cake DBS400), previously purchased
by the City of Alpine. This multirake screen uses a motor to move a rake that automatically
removes debris from the screening and disposes of the material into a nearby disposal container.
The unit is controlied by two water level floats that rest slightly upstream of the unit. Once water
has reached a “high” level, a signal is sent to the unit to remove caught debris for disposal.
According to the manufacturers information the system is design to accommodate 400,000 gpd
of flow.

As can be seen in figure 1 below, there is a shallow overflow channel which can divert flow around
the bar screen. This concrete channel is 9 inches deep and 1 foot 6 inches wide. Assuming a
minimal slope of 0.5% the overflow channel could carry up to 4.73 cfs or 2,123 gpm of flow around
the bar screen.

A secondary bypass, consisting of an 18" PVC pipe can also be seen in figure 1. This bypass is
intended to be closed by a slide gate in normal operation, however in Figure 1, the slide gate is
missing, allowing flow to enter the bypass in peak flow conditions. Currently, the bypass goes to
the old oxidation ditch, which is no longer in the permit, thus resulting in violations when a bypass
event occurs. Based on communication with the city the bypass has since been plugged.
However, this leaves the city without a way to bypass the lift station. To determine if a new bypass
option to a currently permitted downstream unit is possible a topographic survey would be needed
to create a hydraulic profile through the plant.

10



(\

| Screen Currently
Being Replaced with |
| Automatic Bar Screen 5

s i
Missing Slide Gate |

= ey e SR

b

Figure 1 : Bar Screen and Emergency Bypass

3.0.1.2. Lift Station

The second process within the WWTP is the lift station. The current lift station comprises of three
submersible sewage pumps (Hydromatic S4MRC1000M4-4) which provide head to the
wastewater that allows it to flow into the subsequent treatment unit. Each pump is 10HP with a
estimated operating point of 16’ of TDH and flow of 650 GPM. These pumps may be capable of
handling the current flows to the plant; however, they are not suitable for future flows and do not
meet the permit requirements.

TCEQ rules state that the lift station pumps must handle the permitted peak flow with the largest
pump out of service. Therefore, to meet the requirements the available pumping capacity is only
calculated based on two of the three pumps, even if all three pumps can run simultaneously, as
is the case for Alpine. Two pumps at full capacity only yields 1,300 gpm. The current permitted
peak flow is 3,083 gpm. Assuming a reduced average flow of 900,000 gpd the peak flow would
still be 1,875 gpm. Figure 2 below shows the existing lift station.

1"



Figure 2 : Existing WWTP Lift Station

3.0.2. Primary Treatment

Included in the primary treatment are the extended aeration channels. Extended aeration
channels are used to aerate the wastewater reducing the biodegradable organic solids. The plant
currently has two constructed aeration basins in a racetrack formation.

3.0.2.1. Decommissioned Oxidation Ditch

The first oxidation basin is currently decommissioned and is no longer within the permit. Figure 3
shows an image of the decommissioned oxidation ditch.

12



Figure 3 : Decommissioned Oxidation Ditch

3.0.2.2. Current Oxidation Ditch

The second oxidation ditch is estimated to be constructed in 1997 and is currently in operation
with two 60 HP stationary aerators and one floating aerator. The floating aerator was added when
one of the two fixed aerators failed. The oxidation ditch is designed to hold 740,000 gallons of
wastewater and is in visibly good condition. A current project is underway to replace the two
stationary aerators alleviating the need for additional floating aerator. The new aerators will be
60HP LSA aerators from Ovivo USA. These aerators will return the unit to its original design
capacity.

Figure 217.154 (b)(2) of the TCEQ rules outline that an oxidation ditch volume must be designed
to ensure that the organic loading not exceed 15 pounds per day of BOD per 1,000 cf of available
volume. Using this criteria and the given volume of 740,000 gallons, the design loading of the
oxidation ditch is 1,482 ib BOD/day. Assuming an influent BOD of 302 mg/L the existing oxidation
ditch could accommodate a flow of 589,000 gpd. Oxidation ditches are regulated by TCEQ on
the average day flow. The capacity of the oxidation ditch goes up as average influent BOD
decreases. If a 250 mg/L BOD is assumed the corresponding capacity is 710,800 gpd. In some
municipalities average influent BOD could be as low as 200 mg/L which would correspond to a
capacity of 888,500 gpd. For the oxidation ditch to reach a capacity of 900,000 gpd the average
influent BOD would have to be approximately 197 mg/L.

The oxidation ditch does not meet the current permitted average day flow of 1,480,000 gpd
however additional, site specific influent BOD data would be needed to determine the actual
capacity of the oxidation ditch.

13



g e
Figure 4 : New Oxidation Ditch

3.0.3. Secondary Treatment

3.0.3.1. Clarifiers

Secondary treatment units at the WWTP include the two secondary clarifiers. Secondary clarifiers
are used to separate biological floc from the treated wastewater. Treated wastewater can then
flow over weirs and onto tertiary treatment while the settled sludge can be collected and
processed. Two secondary clarifiers are currently in operation at the WWTP. The first secondary
clarifier was estimated to be installed in 1980 and the second - secondary clarifier was installed
in 1997. Figure 5 shows the secondary clarifier that was installed in 1997. No rehabilitations have
been documented for these units; however, both are functioning but in visually poor condition.

The City is working to locate the manufacturers operation and maintenance manuals for the two
clarifiers so that the original design capacity can be determined. However, in absence of that
information, TCEQ rules outline traditional design requirements for clarifiers. Section
217.154(c){1) of the rules show maximum surface loading rate at two-hour peak flow and
minimum detention times at peak flow. Actual as built information on these clarifiers was not
available. From the information that was provided, it is estimated that both clarifiers have a
diameter of 57 feet and side water depth of 10 feet with a center depth of 12.5 feet. This yields
approximately 2,552 sf of surface area and 206,797 gallons of volume. The previously referenced
TCEQ rule requires 1,200 gpd/sf of surface loading rate at peak flow. The rule also requires 1.8
hours of detention time at peak flow. Using the characteristics of one clarifier, capacity based on
surface loading is estimated to be 2,127 gpm. Capacity based on detention time is estimated to
be 1,915 gpm. This does not meet the current permitted peak flow requirement of 3,083 gpm but
would meet the proposed peak flow requirement of 1,875 gpm which corresponds to the modified
average day flow of 900,000 gpd.

14



Figure 5 : Secondary Clarifier (1997)

3.0.4. Tertiary Treatment

Tertiary treatment units at the WWTP include the two chlorine contact basins. The chlorine contact
basins are used to allow chlorine gas to deactivate pathogenic organisms. Treated water flows
over the weirs of the secondary clarifier and into a splitter box where the flow is then diverted
equally into the two contact basins.

3.0.4.1. Chlorine Contact Basins

it is estimated that the basins were constructed in 1980 and 1997 respectively and have not been
rehabilitated but are visually in good shape. According to City staff, a sloped floor was poured in
both contact basins. Based on current depths provided by the City, the basins have a total volume
of 51,932 gallons. At the current permitted peak flow of 3,083 gpm the current contact time is
16.84 minutes. Per TCEQ regulations outlined in 217.281 (b) of the TAC, contact time during the
two-hour peak flow should be 20 minutes. Therefore, the chlorine contact basins at Alpine do not
meet the currently permitted peak flow of 3,083 gpm however, a peak flow of up to 2,587 gpm is
provided.

15



ISP SRS ¥ S

Figure 6 : Chlorine Contact Basin (1980)

3.0.4.2. Chemical Feed Systems

The City of Alpine currently utilizes chlorine gas to provide disinfection in the splitter box ahead
of the chlorine contact basin. The current permit requires that the residual chlorine be no lower
than 1 mg/L at the testing point prior to dechlorination. The City then utilizes sulfur dioxide to
dechlorinate the effluent prior to discharge. The current permit requires that the residual chlorine
be no higher than 0.1 mg/L prior to discharge. Evaluating the DMR’s from 2015 to 2020 as well
as the tabulated monthly results in Table 5 it can be seen that while the system is generally in
compliance with disinfection guidelines it is common to have a residual substantially over the
minimum required. There are also several exceedances of the monthly averages of the maximum
chlorine residual after chlorination.

This data points to overfeeding of the manual chlorine feed systems. This is expected due to the
fact that the operators must manually adjust each chemical to accommodate the varying flow
seen each day. Even with diligent adjustments, this set up leads to overfeeding of chemicals
which leads to higher chemical expenses and poor chlorination and dechlorination accuracy.

In 2021, the city used 6,865 Ibs of Chlorine and 5,670 Ibs of Sulfur Dioxide.

The City currently utilizes Regal smart valves as shown below to regulate chemical feed rates.
These valves can accept a flow pacing signal from a flow meter at the head of the plant for flow
pacing. The city has a flow meter installed after the bar screen. Further discussion is included in
the proposed projects section on implementing flow pacing into this system. The City is currently
working with their Regal vendor to implement these flow pacing improvements.

16



Figure 7 - Regal Smart Valves

3.0.5. Solids Handling

Solids handling units at the WWTP include a mobile solids dewatering belt press, two sludge
pumps and six drying beds. The two sludge pumps convey activated sludge to either the
dewatering units or back to the oxidation ditch to sustain the biological reactions in the basin.
Sludge that is sent to the dewatering units is called waste activated sludge (WAS) while the sludge
that is sent back to the oxidation ditch is called the return activated sludge (RAS). Once the waste
activated sludge is sent to the belt press, the unit is able to use belts to squeeze the sludge
reducing its water content before disposal. Waste activated sludge can also be sent to the drying
beds for non mechanical dewatering.

Typical extended aeration plants with similar units produce approximately 1.95 Ibs of sludge per
1000 gallons of raw influent per day. Based upon the 2020 average day flow of 0.5 MGD, the
Alpine WWTP is estiamted to produce 975 Ib /day or 178 tons of sludge each year. Table 7 below
shows sludge processed through the plant from 2016 — 2020.

Table 7 : Historical Sludge Removal

Fiscal Year | Sludge Removed (tons)
2016-2017 512
2017-2018 426
2018-2019 133
2019-2020 31
2020-2021 59

17



Based on Table 5, the 5-year annual average of processed sludge is approximately 230 tons. The
city has processed very small quantities of sludge over the past two years. According to city
personnel this is due to the damaged sludge drying beds as well as the complicated and slow
procedure of getting sludge from the belt press into roll off containers to be taken to the landfill.
After sludge is processed through the belt press it is dumped into an abandoned drying bed.
Afterwards it is then moved with a front end loader to a 20 CY roll off container prior to being taken
to the landfill for final disposal.

3.0.5.1. Solids Handling Pumps

The solids handling pumps that control the amount of sludge either returned or wasted are
Gorman-Rupp model (T6C60SC-B) sludge pumps. Figure 8 shows an image of the solids
handling pumps. These pumps were manufactured in 2015 and are in good visual condition.
Based on the pump tags and corospondence with the manufacture, we approximate the pump is
at least supplying 500 gpm.

Based on TCEQ rules in section 217.244 (a) a sludge transfer pump must be sized based on the
quantity and character of the solids load. Based on correspondence with plant operators the
pumps can deliver an ample amount of waste activated sludge to the dewatering units.

Because the units are also responsible for RAS their capacity should be examined in that context
as well. TCEQ rules in section 217.152 (j) outline return sludge pumping capacity. The rule
dictates that the return sludge pumping capacity must be equal or greater than the clarifier
underflow rate with the largest pump out of service. It is estimated from TCEQ rule section
217.164(2)(1) that the underflow rate should be approximately 250 gpd/sf with a corresponding
surface loading rate of 1,200 gpd/sf and a MLSS of 2,000 mg/L. Based on the previously
discussed surface area of one clarifier the required underflow rate would be 443 gpm. Therefore,
the existing 500 gpm pumps are sufficient to meet the TCEQ requirements discussed.

Figure 8 : Sludge Handling Pumps

18



3.0.5.2. Belt Press

The second unit analyzed within solids handling is the mobile belt filter press. Figure 8 shows an
image of the mobile belt filter press. A used belt filter press was purchased in 2016 after being
reconditioned from MSD Environmental Services, Inc. The reconditioning included a new set of
belt fabric, wash water booster pump, sludge feed pump and other appurtenances. The belt filter
press is designed with a 0.8 meter belt width which is capable of removing approximately 500 Ib/
hr based on correspondence with the manufacturer. From Table 7 and data from similar plants of
type and size, it is anticipated the plant will produce approximately 230 tons of sludge per year.
In order to achieve the adequate removal the plant will need to remove sludge at a rate of 4.42
tons / week. With each rolloff container holding 20 cubic yards or 13 tons of solids, the WWTP
can expect to fill a roll off container in roughly 2.9 weeks.

Using the belt press manufacturer's sludge processing rate of 500Ib/hour and an anticipated
sludge production of 230 Tons or 460,000 Ibs, the belt must run 920- hours per year or 17.6 hours
per week. Assuming 18 hours per week, the plant operators must run the press approximately
3.6 hours per day b5 days per week to meet the estimated average year sludge production of 230
Tons.

Without an efficient sludge removal process, sludge can accumulate within the system and begin
to reduce efficiency of the WWTP. Build up of solids throughout the plant can result in excess
wear on equipment as well as violations when floating solids make their way to the chlorine
contact basin.

Figure 9 : Mobile Belt Filter Press

19



3.0.5.3. Drying Beds

The last units within the solids handling are the siudge drying beds. Currently six drying bed
structures are present at the WWTP, however only two are in working condition. Figure 9 shows
the two operable sludge drying beds. All drying beds are in poor shape and need substantial work
to restore to fully operable conditions. If all six drying beds were in operable condition, a total
sludge capacity of 108,000 pounds or 54 tons per year of sludge can be held or processed. Based
on a current approximate sludge production of 1,096 Ib/day, the plant will only be able to dry 27%
of the yearly sludge production. With only two drying beds operable, the plant will only be able to
dry 36,000 pounds or approximately 9% of the yearly production. In order to accommodate the
plant’s production, a total of 23 drying beds sized in comparison with the existing beds, are needed
to efficiently process the entire annual sludge production without utilizing a secondary sludge
process.

Assuming all six drying beds were rehabilitated 54 Tons could be processed annually which would
reduce the load on the belt press to an estimated 176 Tons assuming a 230 Ton year sludge
processing rate. This would reduce weekly belt press operation to 13.5 hours which could be
managed over 4 days of processing for 3.5 hours each day. Finally, it is estimated that
approximately 18 roll offs per year will be utilized at 13 Tons each. Based on correspondence
with the city, the cost per roll off to be taken to the landfill is $795.45. To process 230 Tons per